

CERTIFICATE OF ANALYSIS**MATERIAL:** Silica Gel 60A**DATE:** January 20, 2026**BATCH:** SILGEL60A11/011326**TESTING LAB:** COLUMBIA LABORATORIES**SAMPLE RESULTS****METALS**

ANALYTE	RESULT	UNITS	LOQ
Arsenic	<LOQ	mg/kg	0.0931
Cadmium	<LOQ	mg/kg	0.0931
Lead	<LOQ	mg/kg	0.0931
Mercury	<LOQ	mg/kg	0.0466
Chromium	<LOQ	mg/kg	0.233

COA CONTACT: JON WEST**CONTACT EMAIL:** JON@MEDIABROS.STORE**PHONE NUMBER:** (971) 771-5619